

Certificate of Compliance

4852 BAYVIEW SUPRER STORAGE DRSR

1. This product meets applicable U.S. consumer product safety requirements.  
1213 1303 1500 1513
2. Trendwood, Inc. (Sales@Trendwood.com)  
120 East Watkins Street  
Phoenix, AZ 85004  
(602) 416-7800
3. Manufactured by Trendwood, Inc.
4. Manufactured by Trendwood, Inc.
5. Trendwood, Inc. (Sales@Trendwood.com)  
120 East Watkins Street  
Phoenix, AZ 85004  
(602) 416-7800 contact: Scott Coor
6. Date: All products manufactured by Trendwood, Inc. Each carton is clearly labeled with the date - M/D/Y and place the product was manufactured.
7. Diversified Testing Laboratories 2013  
Specialized Technology Resources (HK) Ltd. 2013
8. Lab info: Diversified Testing Laboratories, Inc.  
Lab address - 336 West Front Street  
Burlington, NC 27215  
Phone - (336) 227-7710
9. STR Lab - Specialized Technology Resources (HK) Ltd.  
16-17/F Tower B, Regent Centre  
63 Wo Yi Hop Road, Kwai Chung, N.T., Hong Kong  
Tel: +(852) 2423 3092  
Fax: +(852) 2480 5436  
E-Mail: enquiries@strhk.com  
www.strhk.com





**DIVERSIFIED**  
**TESTING LABORATORIES, INC.**  
WORLDWIDE SERVICE

“We Test Per Your Request”

336 WEST FRONT STREET  
P.O. BOX 4004  
BURLINGTON, NORTH CAROLINA 27215  
PHONE (336) 227-7710 • FAX (336) 227-1175  
www.diversifiedtestinglabs.com

August 25, 2016

Mr. Bill Schoenthaler  
TRENDWOOD, INC.  
120 East Watkins Street  
Phoenix, AZ 85004-2924

Dear Mr. Schoenthaler:

One (1) **Four Drawer / 1 Door Wood Clothing Unit Super Storage Model: 4138/4852/4492 with 8” Drawer Extension**, was received and tested for compliance with ASTM F 2057-14, "Standard Safety Specification for Clothing Storage Units" (Tipover Test).

I certify that all tests were performed by me in accordance with the specification test requirements, and that the reported test results are true, valid and applicable to the unit tested. I further certify that **Four Drawer / 1 Door Wood Clothing Unit Super Storage Model: 4138/4852/4492 with 8” Drawer Extension**, meets all minimum requirements of the above standard.

I tested the unit in the following sequence:

<u>Section</u>	<u>Test Item</u>	<u>Test Results</u>
4.4 & 4.5	Strength of Tipover Restraint	Meets Standard
4.6	Attached Warning Label	Meets Standard
7.1	Stability of Unloaded Unit	Meets Standard
7.2	Stability with Load	Meets Standard

If there are any questions or when we can be of further assistance, please let us know.

Sincerely,

Bobby E. Puett  
BEP/pd

